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TEST REPORT DECLARE

Applicant HFCL Limited

Address -l Plot No. 38, Institutional Area, Sector 32, Gurgaon-122001

10 5 GHz 1000 Mbps UBR with Integrated Antenna (25 dBi) with

Equipment under Test dying gasp [extended temperature]

Model No ;|| iondxI3_d_ext

Trade Mark : b by HIFCL

Manufacturer HFCL Limited

Address -l Plot No. 38, Institutional Area, Sector 32, Gurgaon-122001

Test Standard Used: FCC Part 15E 15.407

Test procedure used: ANSI C63.10-2013 and KDB 789033 D02 General UNII Test Procedures New Rules
v02r01 .

We Declare:
The equipment described above is tested by AA Electro Magnetic Test Laboratory Private Limited and in the

configuration tested the equipment complied with the standards specified above. The test results are contained in this
test report and AA Electro Magnetic Test Laboratory Private Limited is assumed of full responsibility for the
accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance with the
requirement of the above FCC standards.

Report No: AAEMT/RF/230329-01-01
Date of Test: Apr. 19, 2023~May 31, 2023 Date of Report: [Aug. 16, 2023

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of AA Electro Magnetic Test Laboratory Private Limited
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1. SUMMARY OF TEST RESULTS

The EUT have been tested according to the applicable standards as referenced below.
FCC Part15 (15.407) , Subpart E
Description of Test Item Standard Results
AC Power Line Conducted Emissions FCC 815.207/ RSS-Gen PASS
Spurious Radiated Emissions FCC 8§15.209(a), 15.407(b) PASS
26 dB and 99% Emission Bandwidth FCC §15.407(a) PASS
Maximum Conducted Output Power FCC 8407(a) (1) PASS
Band Edges FCC §2.1051, §15.407(b) PASS
Power Spectral Density FCC §15.407(a)(1) PASS
Spurious Emissions at Antenna Terminals FCC §2.1051, §15.407(b) PASS
Antenna Requirement FCC §15.203 PASS
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2. GENERAL TEST INFORMATION
2.1. DESCRIPTION OF EUT

EUT Name

. |10 5 GHz 1000 Mbps UBR with Integrated Antenna (25 dBi) with
" |dying gasp [extended temperature]

Model Number

- [lon4xI3_d_ext

Power supply

Input of PoE: 100-240VAC, 50/60Hz/,

" |Output of PoE/input of EUT: 48V (PoE),0.315A

Operation frequency

WiFi:
802.11a/n(HT20)/ac(VHT20)/ax(HE20):
5180MHz~5240MHz; 5745MHz~5825MHz

"~ 802.11n(HT40)/ac(VHT40)/ax(HE40):

5190MHz~5230MHz; 5755MHz~5795MHz
802.11ac(VHT80)/ax(HE80):5210MHz; 5775MHz

802.11a/n: BPSK/QPSK/16QAM/64QAM

HEHD T * |802.11ac/ax: BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM
802.11a:6,9,12,18,24,36,48,54Mbps;
802.11ac(VHT20):MCS0-MCS9

Data Rat ~1802.11ac(VHT40/80):MCS0-MCS9

ata Rate * 802.11n(VHT20):MCS0-MCS9;
802.11n(VHT40):MCS0-MCS9;
802.11ax(HE20/40/80):MCS0-MCS11

Antenna Type : |Dish Antenna

Antenna gain : |25dBi

H/W No. - |C1

S/W No. - |1.7.0.0

Battery T INJA

Date of Receipt : |29-03-2023

Condition of Sample on receipt Good

1 .For a more detailed features description, please refer to the

Note: manufacturer’s specifications or the User's Manual.
2. Antenna gain and antenna type provided by manufacturer.
Note: : |For 5GHz (Port J1 — Chain 1) is the worst case.
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Channel List
802.11a/n/ac/ax (20MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
36 5180 40 5200 44 5220 48 5240
149 5745 153 5765 157 5785 161 5805
165 5825 -- -- -- -- -- -
802.11n/ac/ax (40MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
38 5190 46 5230 151 5755 159 5795
802.11ac/ax (80MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
42 5210 - - - - 155 5775
2.2. ACCESSORIES OF EUT
Descrlptlop o Shielded Type Ferrite Core Length
Accessories
PoE i ) i
Injector
2.3. ASSISTANT EQUIPMENT USED FOR TEST
[?escrlptlop of Manufacturer Model number or EMC Compliance SN
Assistant equipment Type
Laptop DELL Latitude 3490 - 5M2Z1W2
DC Power Supply JUNKE JK1504K - 20181126-43
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3. EQUIPMENT’S LIST FOR ALL TEST ITEMS

TR

Certificate#5593.01

Cal.Due
S No Test Equipment Manufacturer Model No Serial No Cal. Date Dat
ate
Rohde and
1 Spectrum Analyzer FSP 101163 2023/02/13 | 2025/02/13
Schwarz
2 Loop antenna DAZE Beijing ZN30900C 18052 2021/09/15 2023/09/15
3 Hi power horn antenna | DAZE Beijing ZN30700 18012 2023/07/27 2025/07/27
4 Horn antenna DAZE Beijing ZN30702 18006 2021/09/15 2023/09/15
5 Horn antenna DAZE Beijing ZN30703 18005 2021/09/15 2023/09/15
6 MXA Signal Analyzer Keysight N9020A 6272323218 2022/07/27 2023/07/26
Pre amplifier KELIANDA LNA-0009295 -
7 2023/01/13 2024/01/13
Pre amplifier KELIANDA CF-00218 -
8 2023/01/13 2024/01/13
Biconical Antenna DAZE Beijing ZN30505C 17038
9 2021/09/15 2023/09/15
EMI-RECEIVER Schwarzbeck FCKL 1528194
10 2023/01/13 2024/01/13
LISN Kyoritsu KNW-407 8-1789-5
1 2023/01/13 2024/01/13
SCHWAR
12 Network-LISN ZBECK NNBM8125 81251314 2023/01/13 2024/01/13
SCHWAR
13 Network-LISN ZBECK NNBM8125 81251315 2023/01/13 2024/01/13
Rohde and
14 PULSELIMITER Schwarz ESH3-Z2 100681 2023/01/13 2024/01/13
50Q Coaxial Switch DAIWA 1565157 -
15 2023/01/13 2024/01/13
50Q Coaxial Switch - - -
16 2023/01/13 2024/01/13
Wireless signal power
17 meter DARE! RPR3006W RESW190220 | 2023/01/13 2024/01/13
Signal Generator KEYSIGHT N5181A 512071
18 g 2023/01/13 | 2024/01/13
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RF Vector Signal
19 Generator Keysight N5182B 512094 2023/01/13 2024/01/13
2023/01/13 2024/01/13
20 Spectrum analyzer R&S FSV-40N 101385
Radio Communication
21 Tester R&S CMW 500 124589 2021/09/15 2023/09/15
837017/004
22 Signal Generator R&S SMP02 836593/005 2021/09/15 2023/09/15
23 DC Regulated Power Metravi RPS-3005 669076 2022/12/13 2023/12/12
Supply
Climatic Chamber Sunrise Scientific - - 2022/11/22 2023/11/21
24 Instruments
25 Attenuators AGILENT 8494B - - -
26 Attenuators AGILENT 8495B - - -
9|Page

Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com
Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



WY,
\\\\\\\/// 7,

g S— ;:
AA Electro Magnetic Test Laboratory Private Limited M

/7~ |ACCREDITED)

Certificate#5593.01
Report No.: AAEMT/RF/230329-01-01

3.1. BLOCK DIAGRAM OF EUT CONFIGURATION FOR TEST

Laptop EUT Spectrum

3.2. TEST ENVIRONMENT CONDITIONS

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa

3.3. MEASUREMENT UNCERTAINTY

No. Item Uncertainty
1 Conducted Emission Test 2.70dB
2 Radiated Emission Test 3.09dB
3 RF power, conducted 2.46dB
4 RF power density, conducted 2.24dB
5 Spurious emissions, conducted 2.71dB
6 All emissions, radiated(<1G) 3.08dB
7 All emissions, radiated(>1G) 3.09dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.
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4. POWER SPECTRAL DENSITY TEST
4.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum | |Attenuator Assistant System

Analyzer

4.2. APPLIED PROCEDURES / LIMIT

According to FCC §15.407(a)(3)

For the band 5.15-5.25 GHz,
(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as
measured from the horizon must not exceed 125 mW (21 dBm).

(ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may employ antennas with
directional gain up to 23 dBi without any corresponding reduction in the maximum conducted output power or
maximum power spectral density. For fixed point-to-point transmitters that employ a directional antenna gain greater
than 23 dBi, a 1 dB reduction in maximum conducted output power and maximum power spectral density is required
for each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of
point-to-multipoint systems, omni directional applications, and multiple collocated transmitters transmitting the same
information. The operator of the U-NII device, or if the equipment is professionally installed, the installer, is
responsible for ensuring that systems employing high gain directional antennas are used exclusively for fixed,
point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

For the band 5.725-5.85 GHz
For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any 500-kHz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the directional gain of the antenna

exceeds 6 dBi..
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4.3. TEST PROCEDURE

( For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above procedures

make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified in § 15.407(a)(5). For devices
operating in the band 5.725-5.85 GHz, the rules specify a measurement bandwidth of 500 kHz. Many spectrum
analyzers do not have 500 kHz RBW, thus a narrower RBW may need to be used. The rules permit the use of a RBWs
less than 1 MHz, or 500 kHz, “provided that the measured power is integrated over the full reference bandwidth” to
show the total power over the specified measurement bandwidth (i.e., 1 MHz, or 500 kHz). If measurements are
performed using a reduced resolution bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1 MHz, or 500 KHz
bandwidth, the following adjustments to the procedures apply:

a) Set RBW > 1/T, where T is defined in section 11.B.1.a).

b) Set VBW >3 RBW.

c) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the measured
result, whereas RBW (< 500 KHz) is the reduced resolution bandwidth of the spectrum analyzer set during
measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10log(1MHz/RBW) to the measured
result, whereas RBW (< 1 MHz) is the reduced resolution bandwidth of spectrum analyzer set during measurement.
e) Care must be taken to ensure that the measurements are performed during a period of continuous transmission or
are corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the sections 5.c) and 5.d) above,

since RBW=100 KHZ is available on nearly all spectrum analyzers.
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CH. No. Frequency p((;v;enr] /clj\;r:;;y ( dBIr_r:;‘I]\/IItHz) Result
TX 802.11a Mode

CH36 5180 -2.18 -2 Pass

CH40 5200 -4.04 -2 Pass

CH48 5240 -4.49 -2 Pass
TX 802.11n20 Mode

CH36 5180 -2.99 -2 Pass

CH40 5200 -3.73 -2 Pass

CH48 5240 -3.71 -2 Pass
TX 802.11n40 Mode

CH38 5190 -2.27 -2 Pass

CH46 5230 -2.96 -2 Pass
TX 802.11ac20 Mode

CH36 5180 -3.58 -2 Pass

CH40 5200 -4.86 -2 Pass

CH48 5240 -5.00 -2 Pass
TX 802.11ac40 Mode

CH38 5190 -2.94 -2 Pass

CH46 5230 -3.14 -2 Pass
TX 802.11ac80 Mode

CH42 5210 -7.38 -2 Pass
TX 802.11ax20 Mode

CH36 5180 -2.86 -2 Pass

CH40 5200 -4.75 -2 Pass

CH48 5240 -4.34 -2 Pass
TX 802.11ax40 Mode

CH38 5190 -2.85 -2 Pass

CH46 5230 -2.83 -2 Pass
TX 802.11ax80 Mode

CH42 5210 -7.09 -2 Pass
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CH. No. Frequency (dBmL/ggcl)tKHz) (dmegg(l)tKHz) Result
TX 802.11a Mode

CH 149 5745 -1.69 11 Pass

CH 157 5785 -2.14 11 Pass

CH 165 5825 -3.24 11 Pass
TX 802.11n20 Mode

CH 149 5745 -0.87 11 Pass

CH 157 5785 -1.95 11 Pass

CH 165 5825 -4.62 11 Pass
TX 802.11n40 Mode

CH151 5755 -6.15 11 Pass

CH159 5795 -6.66 11 Pass
TX 802.11ac20 Mode

CH 149 5745 -3.64 11 Pass

CH 157 5785 -3.36 11 Pass

CH 165 5825 -5.02 11 Pass
TX 802.11ac40 Mode

CH151 5755 -6.39 11 Pass

CH159 5795 -7 11 Pass
TX 802.11ac80 Mode

CH155 5775 -6.70 11 Pass
TX 802.11ax20 Mode

CH 149 5745 -2.77 11 Pass

CH 157 5785 -4.09 11 Pass

CH 165 5825 -5.09 11 Pass
TX 802.11ax40 Mode

CH151 5755 -6.17 11 Pass

CH159 5795 -7.08 11 Pass
TX 802.11ax80 Mode

CH155 5775 -5.92 11 Pass
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6. 26 dB & 99% Emission Bandwidth
6.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum | |Attenuator Assistant System

Analyzer

6.2. APPLIED PROCEDURES/ LIMIT

The maximum power spectral density is measured as a conducted emission by direct connection of a calibrated test
instrument to the equipment under test. If the device cannot be connected directly, alternative techniques acceptable to
the Commission may be used. Measurements in the 5.725-5.85 GHz band are made over a reference bandwidth of 500
kHz or the 26 dB emission bandwidth of the device, whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35
GHz, and the 5.47-5.725 GHz bands are made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the

device, whichever is less. A narrower resolution bandwidth can be used, provided that the measured power
is integrated over the full reference bandwidth.

6.3. TEST PROCEDURE

a) Set RBW = approximately 1% of the emission bandwidth.
b) Set the VBW > RBW.
c) Detector = Peak.
d) Trace mode = max hold.
€) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission. Compare this
with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the RBW/EBW ratio is
approximately 1%.
The following procedure shall be used for measuring (99 %) power bandwidth:
1. Set center frequency to the nominal EUT channel center frequency.
2. Set span = 1.5 times to 5.0 times the OBW.
3. Set RBW =1 % to 5 % of the OBW
4. Set VBW >3 - RBW
5. Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes)
shall be used.
6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered
and directly summed in power units. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as
the lower frequency. The process is repeated until 99.5 % of the total is reached; that frequency is
recorded as the upper frequency. The 99% occupied bandwidth is the difference between these two

frequencies.
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Test Result
26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz) ‘
Ch Frequency 802.11 802.11 802.11 802.11 802.11 802.11
No. (MHz) 802 11a 11n 1lac Jdlax 802 11a A1n 1lac dlax
(HT20) (VHT20) (HE20) (HT20) | (VHT20) | (HEZ20)
36 5180.00 19.470 19.710 21.570 22.260 16.512 17.634 17.752 19.070
40 5200.00 19.710 19.860 21.120 22.200 16.518 17.628 17.766 19.060
48 5240.00 20.070 19.800 21.720 21.570 16.512 17.638 17.752 19.036
6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
ch Frequency 802.11 802.11 802.11 802.11 802.11 802.11
No. (MHz) 802 11a 1n J1lac Alax | oo 11a 1n 1lac dlax
(HT20) (VHT20) (HE20) (HT20) | (VHT20) | (HEZ20)
149 5745.00 16.560 17.760 17.850 19.200 16.511 17.619 17.752 19.037
157 5785.00 16.560 17.790 17.820 19.170 16.499 17.633 17.756 19.037
165 5825.00 16.560 17.760 17.850 19.170 16.514 17.636 17.741 19.048
26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. | Frequency
No (MH2) 802.11n | 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
' (HT40) | (VHT40) (HE40) (HT40) (VHTA40) (HE40)
38 5190.00 | 39.540 42.900 42.840 36.153 36.409 38.004
46 5230.00 | 39.420 42.780 43.500 36.172 36.442 37.983
6dB Occupied Bandwidth (MHz) 99% QOccupied Bandwidth (MHz)
CH. | Frequency
NoO (MH2) 802.11n | 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
' (HT40) | (VHT40) (HE40) (HT40) (VHTA40) (HE40)
151 | 5755.00 | 36.600 36.600 38.340 36.164 36.422 37.971
159 | 5795.00 | 36.540 36.660 38.340 36.204 36.414 37.974
cH. | Frequenc 26dB Occupied Bandwidth (MHz) 99% QOccupied Bandwidth (MHz)
o (&HZ) y 802.11ac 802.11ax 802.11ac 802.11ax
' (VHTB80) (HE80) (VHT80) (HE80)
42 5210.00 87.120 87.000 76.107 77.683
cH. | Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
o (&HZ) 4 802.11ac 802.11ax 802.11ac 802.11ax
' (VHT80) (HE80) (VHT80) (HE80)
155 | 5775.00 76.800 78.480 76.186 77.693
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EGnindoe | WAen 30 4B oar|* PP PP P
MEkr3 5.7 =H
Ref DiMset 0.6 dB R
10 dBrdiy Ref -2.43 dBm aBm
y A = = T 1 * 1 I
Center 5.79500 GHz - ) - - Span 60.00 MHz
es BW 100 kHz #VBW 300 kHz Sweep 5800 ms (1001 pis)
S——————
1 N F 57T 76 GHz 1085 dim
2 M r 5513 30 GHz 2182 dBm
3 i £ £.790 28 GHz 243 dBm
5
5
7
8
=
10
11 -
L »
It 5 E:n:ﬁ.‘.“l'.
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6dB BW 802.11ac40
Channel: 151

enter Freq 5.755000000 GHz | ) Aug Type: Log-Fwr it [
THOTFsw o THigiFras Run e

(ECaimiLow #Aren 30 dB Er|FFRPFPF

Ref Oiffaet 0.5 dB8 Mkra & -,‘r!_, _'- - ' 1z

10 diidiy Refl <347 dBm (32.47 dBm

e

Center 5.75500 Span 60,00 MHz
es BN 100 KHZ HVBW 300 KHZ Sweep 5.800 ms (1001 pts)

Mgy sTaTus
Channel: 159
enter Freq 5.7 95000000 GHz i 5 v Type: Log-Fur e TR
o L B S Lt i e
Ref Offset 0.5 dB MEkr3 5
Jdiudie Ref .32 dBm
: | [f; : P, N | - T ) '.f.t‘-':
Ll N
Center 5.79500 GHZ Span 60.00 MHz
es BIW 100 kHz #VBW 300 kHz Sweep 5200 ms (1001 pits)
1 f 5.7T8 70 GHz 22 21 dBm
r r 5513 36 GHz F4TF dBm
M f £.780 05 GHz 1432 dBm
N
.I:[é:.;m LS
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6dB BW 802.11ax40

Channel: 151
forg Typa: Log-Puwr LT Y
|€enier Freq 5755000000 GHz ... [ ——— wa Typa: Log il LI
EGnindoe — WAfen: 30 dB oar|F PR P PP
Mkr3 5 748 36 (GHT
Raf Offset 0.6 dB d M ¥ L e
0 diidiy Ref 4.0% dBm 14.08 dBm
Center 5.75500 GHz ) ) B - Span 60.00 MHzZ
es BIW 100 kHz FVBW 300 kHz Sweep 5800 ms (1001 pis)
SsS .- —————
rd f 5 T35 BB GHz 2101 dBm
rd r 5774 20 GHz 2405 dBm
M f 6749 36 GHz -14.108 dBm
=
E:n:ﬁ.‘.“l'.
Channel: 159
: g T X
[Eentor Freq 5. 795000000 GHz . I —— we Type Log-Pur .7.5! BRI
IFGaindow | BAEen: 30 dB et L
Rk 5.801 24 GH=z
Raf Offset 0.5 4B '
10 dilidiy Rel -4.26 dBm 3 dBm
& , .
Center 5.79500 GHzZ ] Span 60,00 MHz
es BW 100 kKHz HVBW 300 KHz Sweep 5800 ms (1001 pts)
LR RS G I S A S 1 S 101 7 N 1Y 51 Y| -
1 5.775 80 GHz 2603 dBm
Z M r 5814 14 GHz 21.02 dBm
. ] r #2801 24 GHz 1426 dBm
&
&
T
B
- ]
10
11 =
i »
in Mg s1aTus
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26dB BW 802.11ac80

Channel: 42
] Bwg T i -Prvar T 3
[Center Freq 5.210000000 GHz o va Tums: Lea i L BB
EGaimlaw — WAHen: 30 dB mr|FFRFEFF
Ref Offset 0.6 dB. Mikr3 5 240 50 '-=,ri:-
lo diidiy  Ref 1.26 dBm 8.74 dBm
i ] ad i
ot s
Center 5.21000 GHz Span 120.0 MHz
es BW 220 KHz #VBW 2.7 MHz Sweep 1.000 ms (1001 pis)
LR RS S I S A N AN 1 N I 7 I Y5517 Y| A
i N F 5 166 68 GHz 3558 dBm
3 N r E.253 80 GHE 3653 dBm
. ] r &.240 &0 GH=z 874 dBm
&
&
7
8
2
o
1 -
L »
e Er,gr-mn.-':-
26dB BW 802.11ax80
Channel: 42
] Bwg Type: -Fver L )
|€enter Freq 5.210000000 GHz e TrgiFresmun va Typei Log |-.-r;! R
ECamdow Aren: 30 48 Lt
MEkr3 78 «
Raf Offset 0.6 dB .
10 dBrdiy Ref 2.31 dBm T.89 ¢
T 1L =
O A%
Center 5.21000 GHz B - Span 1200 MHz
es BW 820 kHz #VBW 2.7 MHz Sweep 1.000 ms (1001 pis)
i,
rd f 5166 68 GHz 3685 dBm
ra r 5 53 68 GHz 3416 dBm
r r &3228 48 GHz 785 dBm
®
E:n!ﬁ.‘.rlll.
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6dB BW 802.11ac80

Channel: 155
1 Bg T i -Pruer A e
[center Freq 5. 775000000 GHz B s un wa Type: Log ,f;l RN
EGabnLos WAH=n: 320 dB mr|FFRFFF
Ref Offsst 0.5 dB Mikr3 5.785 32 GHz
10 cBid Ref -6.68 dBm |B.69 dBm
Center 5.77500 GHz Span 120.0 MHz
es BIW 100 kHz #VBW 300 kHz Sweep 11.53 ms (1001 pts)
L IS T s A N (A 17 5 1 01 N
r r 5.736 60 GHz 3053 dBm
] r 5813 40 GHz -28 58 dBm
] r B&.7T86 32 GH=z 1658 dBm
. L
n’,b,r-mn.-':-
6dB BW 802.11ax80
Channel: 155
] Avg Typs: Log-Puwr TRACET =328 &
[Eenter Freq 5.775000000 GHz - S —— va Typsilea TR it
EGnindoe — WAfen: 30 dB oar|F PR P PP
MEkr3 5. 776 44
Ref Offset 0.5 B e
10 dBldiy Ref -5.80 dBm 10.89
[ I o S P S P B S o Py ) \ b 2
& | i
Center 5.77500 GHz N - Span 120.0 MHz
es BW 100 KHz #VBW 300 kHz Sweep 11.53 ms (1001 pis)
i,
P f 5.735 76 GHz 2064 dBm
r r E.514 24 OHz 29.78 dBm
M f 6.776 44 GH=z 1689 dBm
®
E:h:ﬁ.‘.rll'.
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99% OBW 802.11a
Channel: 36

5.180000000 GHz

S G Lo

’ .éil'l.‘.I.l"r\lﬂi E.'iim l-=Hz

Trig: Fres Fun Bwg|Held: 1010

WAsten: 30 dB

Badls S1d blana
Radie Devics: BTS

Ref Offset 005 dB8
16 o By Ref 2.50 dBm

Mkrt 5

1717813 GHz

12.8068 dEm

| "3

enter 5.18 GHz
es BIW 200 kHz

#VBW 620 kHz

Span 30 MHz
Sweep 1ms

or Freq 5.200000000 GHz ]

Occupied Bandwidth Total Power 9.77 dBm
16.512 MHz
Transmit Freq Error 17.310 kHz OBW Power 99.00 %
*x dB Bandwidth 19.79 MHz x dB -26.00 dB
Ers Mg sTaTUs
Channel: 40

’ .'i.:in.!.l'lr Frag; u.mmho GHI

Trig: Fras Fun Awg|Held: 10110

Radie Std: Nene L
Radio Devics: BTS

WG Lo WAsten: 30 4B
Mkri 5. 18917588 GHz
Ref Offset 05 dS o 5
10 dBidiv Ref 1.72 dBm 14.304 dBm
Log #
enter 5.2 GHz Span 30 MHz
es BIW 200 kHz #BW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Power 8.55 dBm
16.518 MHz
Transmit Freq Error 18.697 kH=z OBW Power 99.00 %
* dB Bandwidth 20.10 MHz * dB =26.00 dB
5 1%':1-rl.l:-
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i_:untur Freq 5.240000000 GHz ]

A Gl omer

Channel: 48

Canter Freg: 8240000080 GGHz
Trig: Fras Fun Bug|Held: 1010

dArten: 30 d8

W

)

Fadia Std: Mons
Radia Davics: BTS

SN,
N
v

—~
“, N

/A D
flpla\s
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Certificate#5593.01

10 dBidiv

Ref Offset 0.6 dB Mkr1 5.23 1}?_‘.:'-3__1 GHz
Ref 3.00 dBm 13.286 dBm

Log &
Center 5.24 GHz Span 30 MHz
es BIW 200 kHz #BW 620 kHz Sweep 1 ms

Ceccupied Bandwidth

16.512 MHz
Transmit Freq Error 7.1668 kH=z
x dB Bandwidth 19.48 MH=z

Total Power 9.09 dBm

OBW Power a9.00 %

x dB =26.00 dB
g sTaTus

5. 745000000 GHz |

AP G Lo

99% OBW 802.11a
Channel: 149

Gentar Freg: 5745000000 GHz
Trig: Fras Fun A g|Held: 10110
#Aren: 30 dB

Radia 5td; Mans

Radia Devics: BTS

1EF B iy

Ref Offset 0.5 4B MEkri 5 ??n'”"-:i GHz
Refl 3.93 dBm 11.268 dBm

Lo *
Center 5.745 GHz Span 30 MHz
es BIW 200 kHz #VBW 620 kHz Sweep 1 ms

Ccoccupied Bandwidth Total Power 10.1 dBm
16.511 MHz
Transmit Freq Error 11.347 kH=z OBW Powar 99.00 %
¥ dB Bandwidth 20.02 MHz * dB =26.00 dB
ETS gy sTaTus
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Channel: 157
Contar F 5.785000000 GHz ] = g;:g;::;-;_:_ 9.785000000 *ﬂ'ﬂmm - Fadia $td: Mons
A i Lo dArtsn: 30 dB Radia Devics: BTS
Ref Offset 0.5 dB Mhri1 5 ?T-.'?:?.I"r-.'lli"- GHz

10 dBidiv Ref 3.07 dBm 11.782 dBm

Log *

Center 5.785 GHz Span 30 MHz
es BIW 200 kHz /BW 620 kHz Sweep 1ms
Ccoccupied Bandwidth Total Power 9.38 dBm

16.499 MHz
Transmit Freq Error 20,175 kHz OBW Power a99.00 %
x dB Bandwidth 19.894 MHz x dB =26.00 dB
e g/ sTarus
Channel: 165
[eenter Freq 5.825000000 GHz | . £ e Pemst RR000000 Tfmu.,..._ - Radie 3nd: Hane
Gl e Warten: 30 dB8 Radic Device BTS
P E—— Mkri 58167648 GHz

10 dBVdiy Ref 2.06 dBm 14.112 dBm

Log $

Center 5.825 GHz Span 10 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Power £.21 dBm

16.514 MHz
Transmit Freq Error 24.798 kH=z OBW Powar 99.00 %
¥ dB Bandwidth 20.08 MHz x dB -26.00 dB

{FLT E’bE'l'\“-":'

65 | Pa ge Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LA/TRF/FCC-15E/22_01_REV1



SN,
N
v

Y1,

)

AA Electro Magnetic Test Laboratory Private Limited 25220
% « [ACCREDITED|
, M
Certificate#5593.01
Report No.: AAEMT/RF/230329-01-01
99% OBW 802.11n20
Channel: 36
H-I'_I_l!ﬂr Freg 5480000000 GHz o $;;¢E::"{:1m G:v‘ﬁ|m|d: e Hadis Std: Mons
B G i Lo dAren: 30 48 Radis Devics: BTS
Ref Offset 0.5 dB Mkr1 S 1?1'."!"1['-‘_6 -"-Z!-I.—

10 o Blicdiv Ref 4.45 dBm 11.542 dBm

Log * - -

Center 5.18 GHz Span 30 MHz
es BW 200 kHz #BW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Powear 10.1 dBm

17.634 MHz
Transmit Freq Error 17.4186 kHz OBW Powear 98,00 %
x dB Bandwidth 19.68 MHz x dB =26.00 dB&
Ve gy =TaTus
Channel: 40
Center Freg: 5.200000000 GHz Radia Std: Nens
vma  Trig:Fres Aun Ao glHeld: 10140
B i L dArten: 30 dB Radia Devics: BTS
e Mkr1 51811908 GHz

10 o Bliddiv Ref 2.41 dBm 13.037 dBm

Log * .

Center 5.2 GHz Span 30 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1 ms
Cccupied Bandwidth Total Power B8.77 dBm

17.628 MHz
Transmit Freq Ermor 4.683 kH=z OBW Power 99.00 %
x dB Bandwidth 189.85 MHz x dB =26.00 dB
e Mgy sTaTUS
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Channel: 48
SR OOnn I ki ?J:‘.’:’.:i'é‘..:"m G::mnam. 040 TR Men
AL mw WAren: 30 dB Radia Devices: BTS
Fraf Cilfsiek Gk i MEkr1 5.23 _1 1*:4I.:.~:"_'~ GHz

1 dBidiy Ref 2.33 dBm 11.874 dBm

Log #

Center 5.24 GHz Span 30 MHz
es BIW 200 kHz #VBW 620 kHz Sweep 1 ms
COccupied Bandwidth Total Power 8.25 dBm

17.638 MHz
Transmit Freq Error 15678 kH=z OBW Powar 99.00 %
x dB Bandwidth 20.03 MH=z x dB ~26.00 dB
RS Oy sTaTus
99% OBW 802.11n20
Channel: 149
Cantsr Frag: 8.748000000 GH Fadia Std: M
snter Freq 5. 745000000 GHz o ey Tt s adia Ged: Mans
G s HAsen: 30 dB Radia Devics: BTS
el et ook b Mkr1 5.7 .3?.'15_1_'_’4.'.1'_';! GHz

10 e Elfediw Ref 4.82 dBm 89.6315 dBm

Log #

Center 5.745 GHz Span 30 MHz
es BW 200 kHz #BW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Fower 11.2 dBm

17.619 MHz
Transmit Freq Error 9.475 kHz OBW Powear 98,00 %
x dB Bandwidth 18.78 MHz x dB =26.00 dB
Ve gy =TaTus
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Channel: 157

Badia Std: Plans

- 5 i : - ’ .4.:1n.!.I'|rFr\l1: & FABG00000 GHz
5. 785000000 GHz e THG: Fras Run Avg|Held: 1010

WO G i Lo WAsen: 30 4B

Radia Device: BTS
Mkri 57761287 GHz
11.793 dBEm

Ref Offset 0.5 dS
10 d i Ref J.04 dBm

Log é

enter 5.785 GHz Span 30 MHz
es BIW 200 kHz #VBW 620 kHz Sweep 1 ms

Coccupied Bandwidth Total Power 10.2 dBm

17.633 MHz

Transmit Freq Error 16.081 kH=z OBW Power 99.00 %

x dB Bandwidth 19.94 MHz x dB -26.00 dB
e HigsTaTus

Channel: 165
riF - "y
[Eenter Freq 5. 825000000 GHz ] e g;gg;'_;-;_-_: EIS000000 =A|1=g|Hal om0 Fadia Std: Nons
A Giming L mar Harten: 30 dB Radio Device BTS
Ref Offset 0.5 d2 Mkr1 58162034 GHz

i dBsdiv Ref 2.01 dBm 13.214 dBm

Log *

Center 5.825 GHz Span 30 MHz
es BIWW 200 kHz #WEBW G20 kHz Sweep 1 ms
Occupied Bandwidth Total Power F.76 dBm

17.636 MH:z
Transmit Freq Error 21.464 kHz OBW Powaer a99.00 %
x dB Bandwidth 19.62 MHz x dB =26.00 dB
it g sTaTUs
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99% OBW 802.11ac20
Channel: 36
tl'_l_l!ﬁr Freqg 54180000000 GHz o $;:¢;::rﬁ$:1m G:v‘j]bhld: A Hadia Std: PMons
B G i Lo dAaren: 30 48 Radis Devics: BTS
Rel Offset 0.5 dB Mkrl 51711422 GHz

10 o Biddiv Ref 1.06 dBm 13356 dBm

| 'Y | | | | | ]

Center 5.18 GHz Span 30 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Power B.04 dBm

17.752 MHz
Transmit Freq Error 418.030 kHz OBW Powear 98,00 %
x dB Bandwidth 21.24 MHz x dB =26.00 dB
Ve gy =TaTus
Channel: 40
___"L&“ 5.200000000 GHz ] e $;:“F:::‘;;::m G::mmm.:- 10410 e
SO G Lo Wasten: 30 4B Radia Devics: BTS

AL Mkrl 51911322 GHz
10 dBidiv Ref -0.51 dBm 16.212 dBm

| $— | : | | |

enter 5.2 GHz Span 30 MHz
es BIW 200 kHz #BW 620 kHz Sweep 1 ms
Qccupied Bandwidth Total Power G.90 dBm
17.766 MHz
Transmit Freq Error 15.405 kH=z OBW Power 99.00 %
*x dB Bandwidth 21.22 MHz *x dB =26.00 dB
5 I[b,':'!-rl.-:-
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ontor Freq 5. 240000000 GHz |

LS EE T I

Channel: 48

Cantar Freq: 8,40000000 GHz

Trig: Fres Run
Wartsn: 30 dB

Ang|Held: 10110

AA Electro Magnetic Test Laboratory Private Limited
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N

s S—
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Rl’dlﬂ”std-'.h.lﬁr"- e

Radio Devics: BTS
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Certificate#5593.01

Mk

r

1 5.2311379 GHz
13.358 dBm

Log

10 dBidiv Ref -0.12 dBm

Center 5.24 GHz Span 30 MHz
es BUW 200 KHz #VBW 620 kHz Sweep 1ms
Coccupied Bandwidth Total Power 7.22 dBm

17.752 MHz
Transmit Freq Error 13.780 kH=z OBW Power a9.00 %
x dB Bandwidth 21.25 MHz = dB -26.00 dB
e g sTaTus
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99% OBW 802.11ac20
Channel: 149
ll'_l_l!ﬂr Freqg 5. 745000000 GHz ] i $;;¢E:r€;gﬂm G::ﬂlrhld.- ik Radia Std: Mons
B G i Lo dAren: 30 48 Radis Devics: BTS
Mkrl 5. 73614217 GHz
10 o B gfrnﬁgtﬁ?: 12.977F dBm
o # - -
. | . . l f i
Center 5.745 GHz Span 30 MHz
es BW 200 kHz #BW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Powear B.GE dBm
17.752 MHz
Transmit Freq Error 18,127 kH=z OBW Powear 98,00 %
x dB Bandwidth 20,96 MHz x dB =26.00 dB&
Ve gy =TaTus
Channel: 157
Canter Frag: 8 75000000 GHz Fadia S1d: Mons
vma  Trig:Fres Aun Ao g|Held: 10140
G L oma WAsten: 30 dB Radia Devics: BTS
el Offset 06 dB Mkr1 5.7 ’-: 1"3’-5'.3 -"—:!-i z
10 dBidiv Ref 0,77 dBm 14.583 dBm
Log # T T
Center 5.785 GHz Span 30 MHz
es BYW 200 kHz #ABW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Power 7.92 dBm
17.756 MHz
Transmit Freq Error 11.033 kHz OBW Power 99.00 %
x dB Bandwidth 21.08 MHz ®x dB =26.00 dB
e Mg sTaTUn
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Channel: 165
1 Canter Freg: S (5000000 GH Fadio Std- blons
Conter Freq 5825000000 GHz o T.::f'p..?{. 8 o —— o o
G L e WArten: 30 dB8 Radio Devics: BTS
Ref Offset 0.6 dS Mkr1 5.8161602 GH=z
10 dBidiv Ref -0.25 dBm 15,4371 dBm
Log #
| o i
Center 5.825 GHz Span 30 MHz
es BW 200 KHz #VBW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Power 6.82 dBm
17.741 MHz
Transmit Freq Error 30.B78 kH=z OBW Power G800 %
x dB Bandwidth 21.58 MHz x dB =26.00 dB
e MgsTaTus
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Certificate#5593.01
Report No.: AAEMT/RF/230329-01-01
99% OBW 802.11ax20
Channel: 36
[Cenier Freq 5. 180000000 GHz ] . $;g§;;:;';_:_:-1ﬂw Tfmm. IR, Radie Sud Mene
B G Lo ¥Ar=sn: 30 dB Radio Device, BTS
Ref Offset 05 dS MEkri S 'nT:'I_'J-**-_?fZ- 1 GHZ

10 dBidiy Ref 1.19 dBm 12.771 dBm

Log #

Conter 5.18 GHz Span 30 MHz
os BW 200 KHz #BW 620 kHz Sweep 1 ms
Occupied Bandwidth Total Powear B.67 dBm

19.070 MHz
Transmit Freq Error 10.138 kHz OBW Power 99.00 %
x dB Bandwidth 22,00 MHz x dB =26.00 dB
s g/ sTaTus
Channel: 40
[Eenter Freq 5.200000000 GHz ] - $;g§;;:;-;_:_g-m Gﬂ:umal . Radia $td: Mone
A Gain: L mar WArsn: 30 48 Radia Devics: BTS
Mkr1 5. 1904869 GHz
i0 dBsdiy :;;Tﬂ?j%ﬁ 12.406 dBm
_-3'.'.; *
"

Conter 5.2 GHz Span 30 MHz
es BIW 200 kHz #WBW 620 kHz Sweep 1ms
Gccupied Bandwidth Total Power 7.43 dBm

19.060 MHz
Transmit Freq Error 16.841 kHz OBW Powar 99.00 %
® dB Bandwidth 22.11 MHz *x dB =26.00 dB
e g sTaTUS
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Channel: 48
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Badle S1d pans

Radie Devics: BTS

Ref Offset 05 dS
10 d By Ref -0.12 dBm

MEkrt

I 523050684 GHz
12.805 dBEm

Center 5.24 GHz
es BIW 200 kHz

#VBW 620 kHz

Span 30 MHz
Sweep 1ms

ﬂgcupied Bandwidth Total Power 7.86 dBm
19.036 MH:z
Transmit Freq Error 24.228 kHz OBW Power 99.00 %
*x dB Bandwidth 22.25 MHz x dB -26.00 dB
Er Mg sTaTUs
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Report No.: AAEMT/RF/230329-01-01

99% OBW 802.11ax20

Channel: 149
Center Freg: 5745000000 GH Badio St Nene
Ceonter Freq 5.745000000 GHz | e Tr:::l;:-rg.n szg|Hn-Id. qai10 i 2
Gl Lo Waren: 30 dB Radio Devics: BTS
MEkr1 5. 7354883 GHz

Ref Offset 0.5 dS
10 dBidiv Ref 1.70 dBm

11.203 dBm

—

FH-aain:loma

Center 5.745 GHz Span 30 MHz
es BW 200 KHz #FVBW 620 kHz Sweep 1 ms
Cluccup;ed Bandwidth Total Poweaer 8.24 dBm

19.037 MHz
Transmit Freq Error T.072 kHz OBW Power a98.00 %
x dB Bandwidth 22.04 MHz x dB =26.00 dB
L=t %.51*“.1'.—
Channel: 157

Center Freq: § FRS000000 GHz

Trig: Fres Aun
WAren 30 dB

A g|Held: 1010

Radio Std: Mens
Radia Devics: BTS

10 dBudiv

el Offset 06 dB Mkrl 577 5_"._3?-:'.3' GHz
Ref 1.02 dBm 12.781 dBm

Log #"
Center 5.785 GHz Span 30 MHz
#VBW 620 kHz Sweep 1 ms

es BW 200 kHz

Occupied Bandwidth Total Power 8.58 dBm
19.037 MHz
Transmit Freq Error 1.701 kHz OBW Power 99.00 %
¥ dB Bandwidth 22.45 MHz *x dB =26.00 dB
e Mg sTaTUn
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Channel: 165
Conter Freq 5825000000 GHz s $n:§;f=::?ﬁ‘!; g.mom‘ Gﬂfgmald. i Fadio Sd- blens
A Gadm: Lo Waren: 30 dB Radio Devics: BTS
s Mkri 58155011 GHz
10 dBidiv Reof 0.41 dBm 14.777 dBm
Log
Conter 5.825 GHz Span 30 MHz
es BIW 200 kHz #VBW 620 kHz Sweep 1ms
Cﬁccupied Bandwidth Total Powar T.A6 dBm
19.048 MHz
Transmit Freq Error 24.828 kHz OBW Power 98.00 %
x dB Bandwidth 21.82 MHz x dB -26.00 dB
e g mtaTus
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99% OBW 802.11n40
Channel: 38
[eenier Freg 5.190000000 GHz ] . $;g§;::;~g_=_:-"m *I'fmu.,m. S Radle $ud; Mone
G ALy EARsn: 30 dB Radie Device, BTS
Ref Offset 0.5 dS Mkri 5.1718381 GHz
10 dBdi Ref 4.17 dBm 12. 340 dBm
Lo i i
: 1 # } & | o I |
Center 5.19 GHz Span 60 MHz
es BW 430 kHz #FBW 1.3 MHz Sweep 1 ms
Occupied Bandwidth Total Power 8.27 dBm
36.153 MHz
Transmit Freq Error 15.629 kHz OBW Power 99,00 %
x dB Bandwidth A8.87 MHz x dB -26.00 dB
s W 17U
Channel: 46
Hl'_l_tﬂr Freg 5230000000 GHz o $;:ﬁ;::rnq'ug.m T..‘mmm 0 Radia Std; Mens
B i L dArten: 30 dB Radia Devics: BTS
Fef Offset 0.6 dB Mkr1 5.211 '-'I_'::‘-_E‘}' GHz
10 e v Ref 2.34 dBm 12.032 dBm
Log # . . . I
Center 5.23 GHz Span 60 MHz
es BW 430 kHz “iBw 1.0 MHz Sweep 1 ms
Occupied Bandwidth Total Fower 8.88 dBm
36.172 MHz
Transmit Freq Ermor 16.018 kH=z OBW Power 99.00 %
x dB Bandwidth 38.95 MHz x dB -26.00 dB
e Mgy sTaTUS
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Report No.: AAEMT/RF/230329-01-01

99% OBW 802.11n40

Channel: 151
Canter Frag: § FES000000 GH Radia Sed: M
enter Freq 5.755000000 GHz et T;::‘;.-:'ﬁ‘.-.n o gl Held: 10HD Hle S Hens
B L s WAsten 30 48 Radia Devics: BTS
Mkr1 5 7369285 GHz

ReT Offset 0.5 dB
v 12 442 dBm

10 By Ref 2.77 dBm

Log b {

Center 5.755 GHz Span 60 MHz
es BW 430 kHz #VBW 1.3 MHz Sweep 1 ms
OCeccupied Bandwidth Total Power 8.88 dBm

36.164 MHz
Transmit Freq Error 14.415 kH=z OBW Powear 98,00 %
x dB Bandwidth 39.35 MH=z x dB =26.00 dB
Ve gy =TaTus
Channel: 159
Center F 5. 795000000 GHz ] i $::"F:::';":m *EZIMH__ — Radia Std: Mons
A i L dArtesn: 30 dB8 Radic Devics: BTS
Ref Offset 0.5 dB Mkr1 5 ?Tr.“?"h'l_l;‘li-'l-lz GHz
10 dBidiv Ref 2.27 dBm 12.25T7 dBm
Log é
Center 5.785 GHz Span 60 MHz
es BIW 430 kHz VBW 1.3 MHz Sweep 1 ms
Occupied Bandwidth Total Power B.36 dEBm
36.204 MHz
Transmit Freq Error 6.377 kH=z OBEW Powar 0,00 %
x dB Bandwidth 38.40 MHz x dB =26.00 dB
e g/ sTarus
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Report No.: AAEMT/RF/230329-01-01

99% OBW 802.11ac40

Channel: 38
- . :
H-I'_I_l!ﬂr Freg 5490000000 GHz o $;;¢;"n{:1m G:v‘ﬁ|m|d: e Hadis Std: Mons
o HAstan: 30 4B Radis Devics: BTS
S e Mkr1 5.1718058 GHz

10 dl i Ref 1.74 dBm 12659 dBm

Log #

Center 5.19 GHz Span 60 MHz
es BYW 430 kHz #ABW 1.3 MHz Sweep 1 ms
Occupied Bandwidth Total Powar 8.54 dBm

36.409 MHz
Transmit Freq Error 10.385 kHz OBW Power 99.00 %
x dB Bandwidth 42.04 MHz » dB =26.00 dB
el %5Tﬁ1'\}'5
Channel: 46
o i :
enter Freq 5.230000000 GHz A $;;§T=..:'|E.E —— Gﬂ-‘mmlm 1010 Radis Sud: Hane
B i L dArten: 30 dB Radia Devics: BTS
Ref Offset 0.6 dB MEkr1 5.211 '.-':_'i___'lh‘}' GHz

10 dBidiv Ref 1.52 dBm 13.735 dBm

Log * ™ -

Center 5.23 GHz Span 60 MHz
es BW 430 kHz BwW 1.0 MHz Sweep 1 ms
Occupied Bandwidth Total Power £.27 dBm

36.442 MHz
Transmit Freq Error -14.7390 kH=z OBW Powar 99.00 %
x dB Bandwidth 42.60 MHz x dB -26.00 dB
e Mgy sTaTUS
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99% OBW 802.11ac40
Channel: 151
SRS DR I ki ?J:"F'.:?s?..:m G::NHMH. 100 o
AUE i Lo WA en: 30 dB Radia Devics; BTS
Eae o Mkrl 5.7367761 GHz

1 dBidiv Ref 1.71 dBm 13.044 dBm

Log '#

Center 5.755 GHz Span 60 MHz
es BIW 430 kHz #/BW 1.1 MHz Sweep 1 ms
Ccoccupied Bandwidth Total Power 8.35 dBm

36.422 MHz
Transmit Freq Error -12.758 kH= OBW Powar 99.00 %
*x dB Bandwidth 42.33 MHz *x dB =-26.00 dB
s gy sTaTus
Channel: 159
Canter Freq: 8 FISH00000 GH= Radic Std: Mons
vme Trig: Fres Run B glHeld: 1040
B G i Lo dAren: 30 48 Radia Deavics: BTS
R e Mkrl 5.7767842 GHz
10 B v Ref 0.83 dBm 12.933 dBm
Log 1 T T
e

Center 5.785 GHz Span 60 MHz
es BW 430 kHz #VBW 1.3 MHz Sweep 1ms
Occupied Bandwidth Total Power 7.84 dBm

36.414 MHz
Transmit Freq Error 1.250 kH=z OBW Power 99.00 %
x dB Bandwidth 42.23 MHz * dB =26.00 dB

b %sTﬁT\u'_:
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99% OBW 802.11ax40
Channel: 38

Conter Freq 5.190000000 GHz bl $;:E.F:.:'=?..: ’ l::lfmmm. qaMe et

W G Lo WErren: 30 dB Radie Davics: BTS

MEkrt 5 1709884 GHz

ey Raf 221 B 12.297 dBm

LOg I

| R |
[
!
[
1.
H
Il
l
enter 5.19 GHz Span 60 MHz
es BW 430 kHz #“/aw 1.3 MHz Sweep 1ms
Occupied Bandwidth Total Power 9.16 dBm
38.004 MHz
Transmit Freq Error -8.776 kH= OBW Power 99.00 %
*x dB Bandwidth 43.25 MHz x dB -26.00 dB
Ers Mg sTaTUs
Channel: 46
onter Freq 5.230000000 GHz s $.::‘T=:::':E.Em I=:ﬂ.‘;||r|.a.-|.|_1--muﬂn fadle S1d: Mena
R G i L dArren: 30 48 Radic Devics: BTS
Ref Offset 0.5 dB MEkrl 521102234 GHz

10 cEMdiv Ref 2.49 dBm 11.910 dBm

Cag * - -

Conter 5.23 GHz Span 60 MHz
es BW 430 kHz mBw 1.0 MHz Sweep 1 ms
Occupied Bandwidth Total Powar 8.96 dBm

37.983 MHz
Transmit Freq Error 14.878 kH=z OBW Powaer 99.00 %
x dB Bandwidth 42.52 MHz x dB =26.00 dB

el d’!ﬂSTﬁT\IJ'.:
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99% OBW 802.11ax40
Channel: 151
riF 2 f
! anter F 5. 755000000 GHz 1 . $::¢='-:‘;“:mmm Gﬂﬂfmﬂald: - Hadic Std: Mons
A Gain: L ma WArten: 30 dB Radio Device BTS
B B Bl e Mkrl 5 ?'H-Isl:l_'.-‘ﬂ:? GHz

10 dBidiv Raf 2.41 dBm 11.315 dBm

LoQ
- — ]

. | | 't
|
| :
[ 1
b
[

Center 5.755 GHz Span 60 MHz
es BIWW 430 kHz #VBW 1.3 MHz Sweep 1 ms
Occupied Bandwidth Total Power B8.95 dEBm

37.971 MHz
Transmit Freq Error 6.381 kHz OBW Powar 98.00 %
x dB Bandwidth 42,65 MHz x dB -26.00 dB
L ﬁb'.ﬁ*rl":-
Channel: 159
Centor Freq 5.795000000 GHz I gt ?.‘.:‘.’:’.:I';‘.‘..:m G::NHMH. 1040 T s
A Gl amae WArEsn: 30 48 Radia Devics: BTS
Rk Cilfaiat G i Mkri 5 ?1-'F:1Z| |..-: GHz
10 d Bidiv Refl 0.7 dBm 12.04T dBm
LOg # I
|
]
1
H
1

Center 5.705 GHz Span G0 MHz
es BIW 430 kHz #VBW 1.1 MHz Sweep 1ms
Cccupied Bandwidth Total Power B.48 dBm

37.974 MH:z
Transmit Freq Ermor 503 Hz OBW Powar a9.00 %
x dB Bandwidth 43.69 MHz x dB -26.00 dB
NEPS L sTaTUs
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Channel: 42
or 21 X
enter Freq 5.210000000 GHz T $.::§T=..:':EE SRR I;:fmmm; 00 Radie Std Hens
SR amin: Lo WAsten: 30 dB Radia Devics: BTS
ot Offsat 0.5 dB Mkri 5.172002 GHz

10 o Bl Ref -0.44 dBmn 14.516 dBm

Log #

Center 5.21 GHz Span 120 MHz
es BWW 820 kHz BW 2.7 MHz Sweep 1 ms
Occupied Bandwidth Total Power 6.80 dBm

76.107 MHz
Transmit Freq Error 55,338 kH=z OBW Powar 99.00 %
¥ dB Bandwidth BB.71 MHz ® dB -~26.00 dB
e Mgy sTaTUS
99% OBW 802.11ac80
Channel: 155
Center Freg: 8778000000 GHz Radia Std: Nens
vma  Trig:Fres Aun Ao glHeld: 10140
B i L dArten: 30 dB Radia Devics: BTS
Mkr1 5. 7368654 GHz
Ref Offset 0.5 o8 13. 17T dBm

Ref 0.42 dBm

160 & Bl

Log

&

Center 5.775 GHz

AVBW 2.7 MHz

Span 120 MHz
Sweep 1 ms

es BW 820 kHz
Occupied Bandwidth Total Fower 7.38 dBm
76.186 MHz
Transmit Freq Error -411.619 kH=z OBW Powar 99.00 %
x dB Bandwidth 86.368 MH=z x dB =26.00 dB
e Mgy sTaTUS
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99% OBW 802.11ax80

Channel: 42
1 i« riF ¢ 8210000000 GH L S P
F_:unt-r Freq 5.210000000 GHz ] " T;::';.-.:':?..n A.v=g|HaI:|'. I adio Std: Plone
A Gain: L mar WAHen: 30 48 Radia Devics: BTS
el Offset 0.6 dB Mkr1 5.1711628 GHz

10 dBidiv Ref 0.15 dBm 13.77F dBm

Log *

Conter 5.21 GHz Span 120 MHz
es BW 820 kHz wmBw 2.7 MHz Sweep 1ms
Occupied Bandwidth Total Power 7.41 dBm

T7.683 MHz
Transmit Freq Error 4. 142 kHz OBW Powaer a9.00 %
x dB Bandwidth 868.45 MHz x dB -26.00 dB
3 g sTaTUS

99% OBW 802.11ax80

Channel: 155
| Canter Freg; 8.775000000 GHzx Hadio Std: Mons
_—unt-r F 5. 775000000 GHz i Trig: Fres Run Avg|Held: 1010
A0 Gain: L ma WArren: 30 dB Radio Device: BTS
Mkr1 5 7361366 GHz

Ref OfTaat 0.5 dB ey fln .
10 dBSdiv Ref 1.32 dBm 11.845 dBm

¢

Span 120 MHz

Conter 5.775 GHz
es BIW 220 kHz siBw 2.7 MHz Sweep 1 ms
Cccupied Bandwidth Total Power 8.13 dBm

T77.693 MHz

Transmit Freq Error -16.795 kH= OBW Power 99.00 %
x dB Bandwidth B6.36 MHz x dB =26.00 dB

It 5 %51*”'5
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/. MAXIMUM CONDUCTED OUTPUT POWER

Test Requirement: FCC Part15 E Section 15.407
Test Method: KDB 789033 D02 General UNII Test Procedures New Rules v02r01
Limit: For the band 5.15-5.25 GHz, the maximum conducted output power over the

frequency bands of operation shall not exceed 250mW.
For the band 5.745-5.850 GHz, the maximum conducted output power over the
frequency bands of operation shall not exceed 30dBm

Test setup: Power Meter

s o |
oo
oo
aoa

(=1 E.U.T
G

Non-Conducted Table

Ground Reference Plane

Test procedure: Measurement using an RF average power meter

0] Measurements may be performed using a wideband RF power meter with a
thermocouple detector or equivalent if all of the conditions listed below are
satisfied
a) The EUT is configured to transmit continuously or to transmit with a
constant duty cycle.
b) At all times when the EUT is transmitting, it must be transmitting at its
maximum power control level.
c) The integration period of the power meter exceeds the repetition period
of the transmitted signal by at least a factor of five.

(i) If the transmitter does not transmit continuously, measure the duty cycle, X,
of the transmitter output signal as described in section B).

(iii) Measure the average power of the transmitter. This measurement is an
average over both the on and off periods of the transmitter.

(iv) Adjust the measurement in dBm by adding 10 log(1/x) where X is the duty
cycle (e.g., 10log(1/0.25) if the duty cycle is 25 percent).

Test Instruments: Refer to section 5.10 for details
Test mode: Refer to section 5.3 for details
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7.1. TEST RESULT

CH Frequency Output Power (dBm)
' 802.11n 802.11ac 802.11ax Limit(dBm) Result
No. (MHz) 802.11a
(HT20) (VHT20) (HE20)
36 5180.00 9.82 9.91 10.66 9.99 11 Pass
40 5200.00 9.69 10.54 10.77 10.57 11 Pass
48 5240.00 953 967 908 10.66 11 Pass
149 | 5745.00 10.01 10.48 910 9.54 11 Pass
157 5785.00 10.04 11 Pass
' 9.92 9.89 10.11
165 | 5825.00 1002 | 1065 9.08 10.21 1 Pass
Output Power (dBm)
ﬁ';' Fr(e,\‘jlll‘jzn)cy 802.11n | 802.1lac 802.11ax Limit(dBm) Result
' (HT40) (VHTA40) (HE40)

38 5190.00 9.46 9.24 9.63 11 Pass

46 5230.00 9.13 9.22 9.29 11 Pass
151 5755.00 8.96 9.18 9.04 11 Pass
159 5795.00 9.03 9.14 9.08 11 Pass
CH. Frequency Output Power (dBm) .

No. (MHz) 802.11ac(VHT80) 802.11ax(HES0) HlTEl=in) REUE

42 5210.00 8.29 8.31 11 Pass

155 5775.00 8.45 8.26 11 Pass
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8. Band Edges Measurement

Test Requirement: FCC Part15 E Section 15.407 and 5.205
Test Method: ANSI C63.10:2013
Limit: Undesirable emission limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of
the 5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of
the 5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.
Devices operating in the 5.25-5.35 GHz band that generate emissions in the
5.15-5.25 GHz band must meet all applicable technical requirements for
operation in the 5.15-5.25 GHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5.15-5.25
GHz band.

(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions outside
of the 5.47-5.725 GHz band shall not exceed an EIRP of —27 dBm/MHz.

Test Procedure: a. The Transmitter output of EUT was connected to the spectrum analyzer.
Equipment mode: Spectrum analyzer
Detector function: Peak mode
SPAN: 100MHz
RBW: 1 MHz

VBW: 1 MHz
Sweep time= Auto.

b. Using Peak Search to read the peak power of Carrier frequencies after
Maximum Hold function is completed.

¢. Find the next peak frequency outside the operation frequency band.

Test setup:
EUT SPECTRUM
ANALYZER
Test results: Pass
Remark:
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8.1. TEST RESULT
802.11a (5.15GHz-5.25GH?z)
The Low Channel 36: 5180MHz S
Eu‘ntur Freq 5.235000000 GHz 1 S Avg Type: Log-Fwr TreacE | s &
o PO Fast T §: Fras Run THPE{ b} bLbes
PASS IE -, mosr —- iaren: 3 48 EyiFFPPFF
Ref Offset 0.6 dB MEkrd 5 '-:J._-I-_':- "n- :':-_- iz
10 diidiy  Ref 10.28 dBm 45 &7 ABm
& 1 Pass
|
_ Y . .. —— 5.
Start 5.0000 GHz ) - "~ Stop 54700 GHz
EEE- BW ‘!.l] MHZ WEW_ 3.0 h!'l.Hz. o Eweep 1.'.'?.““. |_'ns {1001 pis)
M I IS S
r f 6120 32 GHz =46 20 dBm
R r 5,149 23 GHz -48 .82 dBm
] f 6380 18 GH=z 4881 dBmi
rd f 5360 98 Gz 45 6T dBm
Iﬁn,'.'!nu'.-
802.11a (5.15GHz-5.25GH?2)
The High Channel 48: 5240MHz
[Center Freq 5.235000000 GHz dore Typei Loa-Fur o L B
e —— PN Ess g: Fraea Run I'rl'{_ o
F 1= FCokd o WArtan: B0 dB r|FPFFPP P
Raf Offset 0.5 dB Mird 5 A5T7 ”'s GHzZ
10 dBidiy Ref 8.30 dBm 15.87 dBm

Start 5.0000 GHz ) Btop 54700 GHz
es BW 1.0 MHz WVEW 3.0 MHzZ Sweep 1.000 ms (1001 pis)

VL2 TS 55 A 1 11575 15,7 S
r r 5138 65 GHz 4638 dBm
r r 5.149 93 GHz 4872 dBm
] r B350 16 GHz <4879 dBm
4 f 5457 70 GHz 4587 dBm
. L
g sramus
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802.11a (5.725GHz-5.85GHz)
The Low Channel 149: 5745MHz

= 1 avg Type: Leg-Pwr ] B
F.:'_‘f.'."ﬂ'_' Freq 5.787500000 GHz T Fes (o) Trig:Fres Fun TPl it
PASS (ECaldww Atten: 22 dB wr|? FRFF R
Feef Offset 0.6 B MkrS 5.854 750 GH:
10 dElidiv Ref 10.91 dBm 45.82 dB
= | Trace 1 Paes
# ey . - -
W L PPN RS- .-.-...--.-}. .. N Lok "'.; 1| 4 il e i -.::‘ of i 4 \-'... - *i S
Start 5.6000 GHz } ) - ~ Stop 5.9750 GHz
es BW 1.0 MHz FAVEW 3.0 MHz Sweap 1.000 me (1001 pis)
G AR E [ % T Fcrnon [ RMCrodwice]  Fctonves
1 M F 5848 125 GHz 4593 dBm
2 M r 5 600 525 GHz A5 26 dBm
i N f 6724876 GHz 40.33 dBm
4 M f 5850 125 GHz 4034 dBm
5 M f 5508 625 GHz 45 20 dBm
-u?! ] r 5954 TEO GHz 4592 dBm
=3
=}
10
11 -
q »
Ak g sarus

802.11a (5.725GHz-5.85GHz)
The High Channel 165: 5825MHz

enter Freq 5.787500000 GHz Aug Type: Log-Puwr ¥RACE] e

T R PHOI Fast o) Trig: Frea Fun ::Cil r'-r"r'-"n' -

s I Gimin:. o Atten: 16 9B
TITL 25 875 GHz
Ref Offset 0.5 2B ¥ il
10 dBidiv Rq'l'i.l]:].dﬂ.fn 5. 20 dBm
Yeay f 1 ]
i A o !
: ‘ y
g = e )
Start 5.6000 GHz ' ' ' ' ' ' ~ Stop 5.9750 GHz
es BIW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
i M f 5634 500 GHz 4843 dBm
2 N r E.E55 125 GHz 4572 dBm
a N f B.724 878 GHz 475 dBm
4 M f 5850 125 GHz 4547 dBm
E M r E.:521 000 GHz <4500 dBm
s M ' BEI8 578 GHz 4680 dBm
8
=)
10
11 -
i *
s gy sTamus
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802.11n(20M) (5.15GHz-5.25GHz)
The Lowest Channel 36: 5180MHz

enter Freq 5.235000000 GHz ] ) Ava Type: Log-Pur TRACE S| e
=DUL FROTEen o THg Fras Run fdi Lo g
et FGnind owe WARen: 30 dB r|F PFPPF
Ref Offsetd5 ag Mkr4 5.384 80 GHz
10 B cliw Ref 10.69 dBm <14_99 dBm
o & | Pdss
e
% I IS 4 1 @
T8 1. ¥ Il ..I"-\'_)u i b b _}_, e L S BN
Start 5.0000 GHz  Stop 54700 GHz
es BUW 1.0 MHz WWVBW 3.0 MHz Sweep 1.000 ms (1001 pis)
.
Mgy sTamus

802.11n(20M) (5.15GHz-5.25GH?z)
'zl'he High Channel 48: 5240MHz

BNIEN Frog 2. L 30U00WWILL Ll ] PTE LR gy e ]
TEA AL LR - —  THg:F Flus YRR bl il
ASS e, l.n:-n":; dEh LeiP PR PP P
Alrd 5 ASS B84 (HT
Fef Offset 0.6 98 Mkrd 5 45 r'? GH3
10 diidiy  Ref 8.52 dBm 44.90 dBm
§i & 1 ! ]
P e | | &’
EAE 3 omm— .5 AR IR 5.
Start 5.0000 GHz ) " Siop 5.4700 GHz
es BW 1.0 MHz AVEBW 3.0 MHz Sweep 1.000 ms (1001 pts)
[HeR HopsftAC 0L = [ v | _FUNLTDH [ FUNETIORWARTH]  FURCTEWW&LE [
1 M f 5.13301 GHz AT 02 dBm
3 M r 5149 23 GHz A% 26 dBm
J M f B350 16 GHz 48 48 dBm
lwgl M f 5.456 84 GHz 44 90 dBm
&
T
B
-]
10
11 o
i ¥
s g sTaTus
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802.11n(20M) (5.725GHz-5.85GHz)
The Low Channel 149: 5745MHz

enter Freq 5. 787500000 GHz | Avg Type Log-Fur i e
s q FHO Faar o) Trig: Fres Fun Hr‘?i AFIABANAMA
ot iFGalnd ow Atten: 20 dB Lt

Ref Offset 0.5 dB Mkré 5.9 ,‘ ,.: Bl
10 EL el Ref 10.22 dBm 46.728 dBm
P e 1 Fass
Y 7 i &
il B L1 - e ndif i %
Start 5.6000 GHz ' ' ) } ' "~ Stop 5.8750 GHz
es BV 1.0 MHz FVBW 3.0 MHz Sweep 1.000 ms {1001 pts)

1 M f 5639 375 GHz 48 40 dBm

2 N r 5.688 500 GHz 4616 dBm

3 N f B.F24 876 GHz AT a7 dBm

4 M r 5.850 125 GHz 4064 dBm

E M r 5503 000 GHz ~45.56 dBm

ﬂ? M f 6926 626 GHz 45 28 dBm
=]
=5
18
11 -
L *
el 5 gy sTaTus
802.11n(20M) (5.725GHz-5.85GHz )
The High Channel 165: 5825MHz
anter Freq 5. 787500000 GHz il Type: Log-Fwr TRACE]
g PG e o Trig: Fres Run TPt it
i iFGabnbow Atten: 16 4B GET|F PP PP F
Mkrg 5. 944 250 GHz
Rl Offset 0.6 dB8 oS ot e
10 dBindiy Ref 7.92 dBm a2, B BT
ia &
. !

o V L w-;\'.-l | 6 &

b AL [ -
Start 5.6000 GHz - ] ] ] ] " Stop 5.9750 GHz
es BIW 1.0 MHz WVBW 3.0 MHz Sweep 1.000 ms (1001 pts)
[RERfROREfTRERSCL) ® | v [ _FUHCHH | RINCTIGRSACTe ] FURCTGNSALE i

1 M f 5640 375 GHz 4553 dBm

zZ N r 5.694 500 GHz 46,28 dBm

¥ M r B.724 876 GHz 4808 dBm

4 M r 5050 125 GHz 4923 dBm

rd r 5881 260 GHz 613 dBm
4 f 60944 260 GHz 4881 dBm

T

8

- ]

10
11 -
i ¥
(T Ty Eb.n].\rl_.l_,
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802.11ac(20M) (5.15GHz-5.25GHz)
The Lowest Channel 36: 5180MHz

'.-'_?."t_'l Freq 5.235000000 GHz O e o Trig:Fres Run fra Type: Log-Fur o s e
(FCamlow dAsren: 30 d8 par|F P PPP
Ref Offset 0.5 B Mkrd 5 ..i._.’- :..-- = . -
{04y Ref 7.97 dBm 45.46 dBm
o
| [ ad
: XL T ST

Start 5.0000 GHz ] B ) i B B ~ Stop 54700 GHz
Res BW 1.0 MH=z #VEW 3.0 MHz Sweep 1.000 ms {1001 pis)
e e oo

] 5.133 95 GHz -46.03 dBem

1T 5 143 93 GHz 49.74 dBm

f £.360 18 GHz 4820 dBm

f 5305 40 GHez 45 48 dBm
=

E-&I::u.nll.
802.11ac(20M) (5.15GHz-5.25GHz)
] B The High Channel 48: 5240MHz -

onter Freq 5.235000000 GHz i A Type: Log-Pwr macel 348§
Saan | [PHD: Pt ) ZR:FTRS Fun it Sy
Ref Offset 05 dB Mkrd 3.414 OF - Hz
s didiy_ Ref 6.50 dBm 45.52 dBm

Start 5.0000 GHz = i = = Stop 54700 GHz
Res BV 1.0 MHz WVBW 3.0 MHz Sweep 1.000 ms (1001 pis)
m————e___-— = e

M1 T 5036 19 GHE 46,62 dBm
1 r 5,149 53 GHz ~46 57 dBm
re ' £.380 18 GHz 4p.78 dBEm
r f 5414 OF GHe 4B 52 dBm
"
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802.11ac(20M) (5.725GHz-5.85GHz)
The Low Channel 149: 5745MHz

enter Freq 5. 787500000 GHz e : fva Type: Log-Fur i I IR
PAss P = e (i
Ref Dffaet 056 dB MEkrg £ "!-'--1:-_ ':-l.'f-’f- _ | iz
10 diidie Ref 9.02 dBm <40 BS dBm
v e 1 Fass
o " . : ot 08— ¢
Start 5.6000 GHz ' ' ' ' ' ' ~ Stop 5.9750 GHz
es BIW 1.0 MHz SVBW 3.0 MHz Sweep 1.000 ms (1001 pts)
1 M r 5.631 500 GHz 4879 dBm
2 N r 5678 750 GHz 4483 aBm
3 N f 6724 876 GHz A6.T1 dBm
4 M r 5.850 1256 GHz AT 63 dBm
E M r 5876 000 GHz <4502 dBm
- M r 6946 B00 GHz 4626 dBm
]
=)
18
11 -
i *
— gy sTamus
802.11ac(20M) (5.725GHz-5.85GHz )
The High Channel 165: 5825MHz
g Type: Log-Pwr AT G55 B
o i [———— va Tpeilea = IETREE
FASS FGnindow | Atten: 18 48 LR e
Ref Offset 0.6 a8 M kS } >.1“_”'.‘. GHz
10 diidly  Ref 7.40 dBm 45. 24 dBm
| Trace 1 Pass
i o " /
& o e, o
Start 5.6000 GHz ) ) N "~ Stop 58750 GHz
es BW 1.0 MHz #HVBW 3.0 MHz Sweep 1.000 ms (1001 pts)
s
1 M r 5.637 500 GHz 46 86 dBm
2 M r &.686 500 GHz 44,98 dBm
3N ' £.724 676 GHz 4887 dBm
4 N f 5850 125 GHz 4877 dBm
E N r 5881 250 GHz 4583 dBm
lﬂ?! M f 6844 2680 GHz 4624 dBm
=]
-]
10
11 i
L} p
S g srarus
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802.11ax(20M) (5.15GHz-5.25GHz)
The Lowest Channel 36: 5180MHz

Aug Typei Log-Pur e AR
':':-'_?."t_'l E_r'-q 5.235000000 GHz PO Fas o TrigiFres Fun va Typeiled |-rr:! LA AL
FPASS IFGainiLos — WAMen: 30 dB wr|fFPPR PP
Ref Offset 0.6 dB Mkrd 5 :-."—_,'- ('_' '.-' Hz
0 diidiy  Ref 8.21 dBm 45.897 dBm
N &1 Bs
1 5 Ao |

Start 5.0000 GHz ] - ) i B - ~ Stop 54700 GHz
Res BIW 1.0 MHz FVBW 3.0 MHz Sweep 1.000 ms (1001 pis)
e —————————————————————_—————————

1 M f 5112 60 GHz 4675 dBm
2 M r 5148 23 GHz <84T dBm
3 N f £.350 16 GHz 4520 dBm
o N f 5.357 20 GHz 4587 dBm
-3
T
=3
-}
10
11 -
L »
s Mg sarus
802.11ax(20M) (5.15GHz-5.25GHz)
The High Channel 48: 5240MHz
Borg Typa: Log-Pur mECETS o5 8
':-'_?"EI I_E_ru.-q 5.235000000 GHz ,,"u.,!'“ ~ Trig:Fraa Aun va Tyme: Log |-.-rE! R T
FASS IFGaimiow — WARen: 30 dB wrFPRPRP P
Mkrd 5.363 78 GH;:
Ref Offset 0.5 dB Ve & ot 8 KN Roed
10 dfidiy Ref 748 dBm 43,44 dBm
A e 1 Pass
1
2 ) ; Ve % ] .

Start 5.0000 GHz ] - ) i - - " Stop 54700 GHz
Res BV 1.0 MHz FVBW 3.0 MHz Sweep 1.000 ms (1001 pis)
el ————————————

rd f 5 080 36 GHz 4693 dBm
rd r 5148 93 GHz 459,60 dBm
r ' 5350 18 GHz 4886 dBm
r r 5383 78 GHz -45.44 dBm
-
U sratus
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802.11ax(20M) (5.725GHz-5.85GHz)
The Low Channel 149: 5745MHz

enter Freq 5. 787500000 GHz ) Avd Type: Log-Pur TRACE], e
e PG Fass 1 Trig:Frea Aun THRE |t Ladiictis
ASS IEGabnilow Atten: 20 B ter|F P R:PPOF
AR FE
Raf Offset 0.5 dB el
0 diidle Ref 8.83 dBm
: 1 Pazs
T
1 i -
; i 5 ot ¢ &
= { h — - Tt f W
Start 5.6000 GH2 ' ' ' ' ' ' ~ Stop 5.9750 GHz
e BUW 1.0 MHz @WBW 3.0 MHZ Sweep 1.000 ms (1001 pis)
[HrR[HOCE] TRC] L] HETI L EIE TIH WD TS T ;
i M f 5645 376 Gz =45 05 dEm
2 M r 5674 260 GHz -46.62 dBEm
3 N r B.724 876 GHz <4816 dSm
4 M r GBS0 1256 Gz AT TH dBm
5 M r 58209 375 GHz -46.10 dEm
- M r BOET 3TH GHz “AfhE2 dBm
&
)
1o
11 "
L ¥
e Mgy sTamus

802.11ax(20M) (5.725GHz-5.85GHz)
The High Channel 165: 5825MHz

Bog Typa: Log-Pur T AR
[Eenier Freq 5.7875000006GH | ... o vg Tyme: Log i 15T
PASS Il-rr-:fl;:l':w T piren: 18 4B mr|F FRPF P
Ref Offset 0.6 dB Mkrg 5 -Z'-.:'u’-_ B " Hz
10 dElfdiy Ref 7.28 dBm 45.43 dBm
2 fara 1 Ps
e  — x
Q RV i {} = I & y “’kx a

Start 5.6000 GHE - ) N ~ Stop 5.9750 GHz
es BW 1.0 MHz FVBW 3.0 MHZ Sweap 1.000 me (1001 pts)
e

] f 5 B2 250 GHz AR A dBm

r r 5661 875 GHz 43853 dEm

4 f 6.724 BTG GHz 4829 dBm

4 f 5850 125 GHz AT 46 dBm

1 r 5521 750 GHz -46.00 dBm

] r 8982 8TE GHz 45 43 dBm
=

g sTatus
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802.11n(40M) (5.15GHz-5.25GHz)
The Lowest Channel 38: 5190MHz -
[Esniter Freq 5.235000000 GHz | s Avg Type: Log-Pur TRRE) i £
PASS | ML T AN IOAE per{F PP F T
Ref Offset 0.6 d8 MErd 5 440 BS :':... Iz
10 diidy  Ref 6.90 dBm 45 48 ABm
& 1 Pass
Q S i k.
Start 5.0000 GHz ' - "~ Siop 54700 GHz
EEB BW ‘!.I] MHZ ) WEW_ 3.0 h!'I.HZI o E‘\HEE;! 1.'.'5‘.““. |_'ns {1001 pis)
e I e e el EEIS I S
r f 5078 80 Gz =48 T0 dBm
R r 5,149 23 GHz -49.07 dEm
] f 6380 18 GH=z =48 14 dBmi
rd f 5440 BE Gz =45 40 dBm
_
Iﬁn,'.'!nu'.-
802.11n(40M) (5.15GHz-5.25GHz)
The High Channel 46: 5230MHz
|Eenter Freq 5. 235000000 GHz Aug Type: Leg-Pwr hurecad BEETINC)
PASE | e anmaa0an e
Ref Offset 0.5 dB Mkrd 5 ‘ '.'! GHz
10 dElidiy Ref 6.78 dBm 45.91 dBm
. | Trace 1 Pyss
xI‘JI 3 . :ié
Start 5.0000 GHz - ) N ~ Stop 54700 GHz
es BW 1.0 MHz #VEW 3.0 MHZ Sweep 1.000 ms (1001 pts)
S
1 N f 5.105 28 GHz -48.51 dBm
2 N r 5,149 23 GHz 4749 dBm
3N r £.360 18 GHz H4BAT dBm
o N f 5.358 14 GHz 4591 dBm
-3
7
=3
=
]
1 -
e E:n!:1.'.|lll.
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802.11n(40M) (5.725GHz-5.85GHz )
The Lowest Channel 151: 5755MHz

1 Awg T i Leg-Fwr TRACE &
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802.11n(40M) (5.725GHz-5.85GHz)
The High Channel 159: 5795MHz
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The Lowest Channel 38: 5190MHz
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802.11ac(40M) (5.15GHz-5.25GHz)
The High Channel 46: 5230MHz
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802.11ac(40M) (5.725GHz-5.85GHz )
The Lowest Channel 151: 5755MHz
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802.11ac(40M) (5.725GHz-5.85GHz)
The High Channel 159: 5795MHz
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802.11ax(40M) (5.15GHz-5.25GHz)
The Lowest Channel 38: 5190MHz
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802.11ax(40M) (5.15GHz-5.25GHz)
The High Channel 46: 5230MHz
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802.11ax(40M) (5.725GHz-5.85GHz )
The Lowest Channel 151: 5755MHz
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The High Channel 159: 5795MHz
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802.11ac(80M) (5.15GHz-5.25GHz)
The Lowest Channel 42: 5210MHz
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802.11ax(80M) (5.15GHz-5.25GHz)
The Lowest Channel 42: 5210MHz
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9. RADIATED EMISSION MEASUREMENT

9.1. Block diagram of test setup

In 3m Anechoic Chamber Test Setup Diagram for 9KHz-30MHz

T —
e

Semi-anechoic Chamber

I

I

I

I

I

I

I

I

| 3m

[ - .

| I« "

I

| EUT and

I O Suppott Syvatem
I

| ’P—L‘
| : I |
I

I X . TURN TAELE
| L5m(Ly*1 0m(Wh*0 2 m(H) —» (WOOD)

I

|||-

1 Receiver — PC System

In 3m Anechoic Chamber Test Setup Diagram for 30MHz-1GHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m

(Reference Point)

Turn Table

1.5m(L)*1.0m(W)*0.8m(H) ——» (Wood)

AMP H Receiver - PC System
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In 3m Anechoic Chamber Test Setup Diagram for frequency above 1GHz

ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m

1.5m(L)*1.0m(W)* 1 5m(H)

ABSORBER TURN TABLE
(FIBRE GLASS)

AAAAAA L

PC System

Spectrum Analyzer H

AMP

Note: For harmonic emissions test a appropriate high pass filter was inserted in the input port of AMP.

107 | Pa ge Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LAITRF/FCC-15E/22_01 REV1



E M T
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9.3.1 FCC 15.205 Restricted frequency band
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Certificate#5593.01

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125 - 4128 25.5-25.67 1300 - 1427 8.025-85
4.17725-4.17775 37.5-38.25 1435 -1626.5 9.0-9.2
420725 -420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 1499 - 150.05 2310-2390 1535-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01 -23.12
8.41425 - 8.41475 162.0125-167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 - 3339 31.2-3138
12.51975-12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @)
9.3.2. FCC 15.209 Limit.
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
0.009 ~ 0.490 300 2400/F(KHz) 67.6-20log(F)
0.490 ~ 1.705 30 24000/F(KHz) 87.6-20log(F)
1.705 ~ 30.0 30 30 29.54
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak)
Above 1000 3 54.0 dB(uV)/m (Average)

Note: (1) The emission limits shown in the above table are based on measurements employing a CISPR
QP detector except for the frequency bands 9-90KHz, 110-490KHz and above 1000MHz.

Radiated emissions limits in these three bands are based on measurements employing an

average detector.

(2) At frequencies below 30MHz, measurement may be performed at a distance closer then that

specified, and the limit at closer measurement distance can be extrapolated by below formula:
Limitsm(dBuV/m)= Limitgn(dBuV/m) + 40Log(30m/3m)

108 |Page

Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels

AAEMT/A2LA/TRF/FCC-15E/22_01_REV1

aa

(ACCREDITED)




\\\\\u|u/,//’
N ”

AA Electro Magnetic Test Laboratory Private Limited i!B/E}\ME{E
M T

aa

(ACCREDITED)

Certificate#5593.01

Report No.: AAEMT/RF/230329-01-01

9.3.3. Limit for this EUT

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions shall be at least 30dB below the fundamental emissions, or comply with
15.209 limits.

9.3. Test Procedure

(1) EUT was placed on a non-metallic table, 80 cm above the ground plane inside a semi-anechoic
chamber.

(2) Setup EUT and assistant system according clause 2.4 and 7.2

(3) Test antenna was located 3m(except 18GHz-40GHz was 1m) from the EUT on an adjustable mast, and the antenna

used as below

table.

Test frequency range Test antenna used
9KHz-30MHz Active Loop antenna
30MHz-1GHz Bilog Broadband Antenna
1GHz-18GHz Double Ridged Horn Antenna(1GHz-18GHz)
18GHz-40GHz Horn Antenna(18GHz-40GHz)

According ANSI C63.10:2013 clause 6.4.4.2 and 6,5.3, for measurements below 30 MHz, the loop antenna
was positioned with its plane vertical from the EUT and rotated about its vertical axis for maximum
response at each azimuth position around the EUT. And the loop antenna also be positioned with its plane
horizontal at the specified distance from the EUT. The center of the loop is 1 m above the ground. for
measurement above 30MHz, the Trilog Broadband Antenna or Horn Antenna was located 3m from EUT,
Measurements were made with the antenna positioned in both the horizontal and vertical planes of
Polarization, and the measurement antenna was varied from 1 m to 4 m. in height above the reference
ground plane to obtain the maximum signal strength.

(4) Below pre-scan procedure was first performed in order to find prominent frequency spectrum radiated
emissions from 9KHz to 25GHz:

(a) Scanning the peak frequency spectrum with the antenna specified in step (3), and the EUT was rotated
360 degree, the antenna height was varied from 1m to 4m(Except loop antenna, it’s fixed 1m above
ground.)

(b) Change work frequency or channel of device if practicable.

(c) Change modulation type of device if practicable.

(d) new battery is used during testing

(e) Rotated EUT though three orthogonal axes to determine the attitude of EUT arrangement produces

highest emissions.
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Spectrum frequency from 9KHz to 25GHz (tenth harmonic of fundamental frequency) was investigated,
and no any obvious emission were detected from 18GHz to 25GHz, so below final test was performed

with frequency range from 9KHz to 18GHz.

(5) For final emissions measurements at each frequency of interest, the EUT was rotated and the antenna
height was varied between 1m and 4m in order to maximize the emission. Measurements in both
horizontal and vertical polarities were made and the data was recorded. In order to find the maximum
emission, the relative positions of equipments and all of the interface cables were changed according to
ANSI C63.10 2013 on Radiated Emission test.

(6) The emissions from 9KHz to 1GHz were measured based on CISPR QP detector except for the
frequency bands 9-90KHz, 110-490KHz, for emissions from 9KHz-90KHz,110KHz-490KHz and above
1GHz were measured based on average detector, for emissions above 1GHz, peak emissions also be
measured and need comply with Peak limit.

(7) The emissions from 9KHz to 1GHz, QP or average values were measured with EMI receiver with below

RBW
Frequency band RBW
9KHz-150KHz 200Hz
150KHz-30MHz 9KHz
30MHz-1GHz 120KHz

(8) For emissions above 1GHz, both Peak and Average level were measured with Spectrum Analyzer,
and the RBW is set at IMHz, VBW is set at 3MHz for Peak measure; RBW is set at IMHz, VBW is
set at 10Hz for Average measure(according ANSI C63.10:2013 clause 4.2.3.2.3 procedure for
average measure). Peak detector is used for Peak and AV measurement both.

According to KDB 789033 v02r01 section G) 1) (d), for For measurements above 1000 MHz @ 3m distance, the limit
of field strength is computed as follows:

E[dBuV/m] = EIRP[dBm] + 95.2;

For example, if EIRP = -27dBm

E[dBuV/m] = -27 + 95.2 = 68.2dBuV/m.
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9.4. Test result(Below 30MHz)
EUT: 10 5 GHz 1000 Mbps UBR with | Model Name. ion4xI3_d_ext
Integrated Antenna (25 dBi)
with dying gasp [extended
temperature]
Temperature: 24.7°C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: -- Test Result: Pass
Test Mode: Keeping TX mode Test By: Ankur
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
Note:

The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value has no need
to be reported.

Distance extrapolation factor =20 log (specific distance/test distance)(dB);
Limit line = specific limits(dBuv) + distance extrapolation factor.
Note: N/A
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EUT: 10 5 GHz 1000 Mbps UBR with Model Name. ion4xI3_d_ext
Integrated Antenna (25 dBi) with
dying gasp [extended temperature]

Temperature: 24.7°C Relative Humidity: 53%

Distance: 3m Test Power: AC 110V/60Hz

Polarization: Vertical Test Result: Pass

Standard: (RE) FCC PART 15E Test By: Ankur

Test Mode: Keeping TX mode

80.0 dBu¥/m

70
FCC Part 15 B Radiation Class A QP
60 e R
50 T s
- |- |
30 ] 2 3 3 6
] (i
2 WWWWW
10
0
-10
-20
-30
-40
30.000 451 100 [MHz]) 500 1000.0
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/m dBuvim dB Detector
1 42 8997 39.91 -9.39 30.52 4950 -18.98 QP
2 * 795207 44 42 -13.84 30.58 4950 -18.92 QP
3 107.1337 3927 -9.56 2971 K4 00 -24 29 QP
4 134 0877 44 30 -12.94 31.36 L4 00 -22 64 QP
5 356.6757 28.62 -4 58 24 04 H7.00 -3296 QP
[ 945 4397 23.84 6.02 29 86 H700 -2714 QP

The test result is calculated as the following:

(1) Result = Reading + Correct Factor
(2) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator

(3) Margin = Result — Limit
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EUT: 10 5 GHz 1000 Mbps UBR with Model Name. ion4xI3_d_ext
Integrated Antenna (25 dBi) with
dying gasp [extended temperature]
Temperature: 24.7°C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Horizontal Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Ankur
Test Mode: Keeping TX mode
80.0  dBuV/m
70
FCC Part 15 B Radiation Clasz A QP
&0 Margin -6 dit N
50 [ =
40 :
a0 ; r 3 4 5 ;s
10
]
10
-20
-30
-40
30.000 ] 100 [MHz] 500 1000.0
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim dBu'v/m dB Detecto
1 36.3813 3910 -10.35 2875 4950 -20.75 QP
2 * 550274 3923 -9.68 29.55 4950 -1995 QP
3 98.8324 41.60 -9.15 32.45 54.00 -21.55 QP
4 145.3505 44 14 -13.09 31.05 54 00 -2295 QP
5 170.7923 42 68 -11.67 31.01 54.00 -2299 QP
B 369.4045 30.94 -4 21 26.73 57.00 -3027 QP

The test result is calculated as the following:
(4) Result = Reading + Correct Factor

(5) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(6) Margin = Result — Limit
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EUT: 10 5 GHz 1000 Mbps UBR with Model Name. ion4xI3_d_ext
Integrated Antenna (25 dBi) with
dying gasp [extended temperature]
Temperature: 24.7°C Relative Humidity: 53%
Distance: 3m Test Power: AC 110V/60Hz
Polarization: Vertical Test Result: Pass
Standard: (RE)FCC PART 15E Test By: Ankur
Test Mode: Keeping TX mode
110.0  dBuV/m
5
100 X
90
- FCC Part 15 B Radiation Class A Peak
70
FCC Past 15 B Radiation Class A Ava 9 11
60 4 peak
3
50 5 .;ﬁ Yave
4 .
40 P Ry ST S w3 7 Wi
b JPOEON 4 2 AR AL
30 W I «/‘ww««w«./‘ﬁ-ﬁ"'“’%‘”mmw i
20 m\.ﬂ\m»\ - ./J R
AN st S
10
0
-10
1000.000 (MHz) 8000 8000.
Reading Correct Measure- o
No. Mk. Freq. Level Factor ment Limit Over
MHz dBu* dB dBu“fm dBuMim dB Detector
1 1824 302 4323 -2.38 40.85 80,00 -39.15 peak
2 1850.858 22 45 -2.23 2022 6000 -39.78 ANG
3 2407 703 52 .89 -1.04 51.85 a0.00 -2815 peak
4 2435 701 22 35 -1.02 21.33 60.00 -38.67 ANG
5 * &7¥83.617 95 79 4 67 100.46 8000 2046 peak
6 5813 812 2554 478 30.32 60.00 -29.68 ANG
T TH62 942 3699 7.09 44 08 a0.00 -3592 peak
8 7628 806 2507 6 94 3201 60 00 -27 99 ANVG
9 13837.02 47 83 12.44 6027 a0.00 -19.73 peak
10 13997 92 33.39 12 60 45 99 60 00 -14.01 ANVG
11 17487 18 47 02 14 47 6149 8000 -18.51 peak
12 1774173 3248 14 35 46 83 60 00 -1317 ANVG

Note: Marker 5 is the intentional frequency from EUT, Hence considered as pass.
The test result is calculated as the following:
Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
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(1) Result = Reading + Correct Factor
(2) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(3) Margin = Result - Limit
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EUT: 10 5 GHz 1000 Mbps UBR with Model Name. ion4xI3_d_ext
Integrated Antenna (25 dBi) with
dying gasp [extended temperature]

Temperature: 24.7°C Relative Humidity: 53%

Distance: 3m Test Power: AC 110V/60Hz

Polarization: Horizontal Test Result: Pass

Standard: (RE)FCC PART 15E Test By: Ankur

Test Mode: Keeping TX mode

110,00 dBu¥/m

100

30

80

FCC Part 15 B Radiation Class A Peak

70

60

50

FCC Past 16 B

B

Mol Flous & ki
Radiation Class A Ave

40 3 W‘“‘W Wf
1 WW"“"’“‘ BWJ
30 i Wi
MW
20
10
0
10
1000.000 MHz) 8000 18000.
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Owver
MHz dBun dB dBu®im dBunim dB Detector
1 1819.036 38.32 -2 41 3591 8000 -4409 peak
2 1834 878 21.46 -2 32 19.14 60.00 -40.86 ANG
3 4015.929 37.86 1.62 39.48 80.00 -40.52 peak
4 4039.212 2619 1.65 27 .84 50.00 -32.186 ANG
5 * 5FB3.617 94 35 4. 67 9902 80.00 19.02 peak
6 5847 517 25 66 4 84 30.50 6000 -29.50 ANG
7 10453 .97 36.38 8.39 44 T7 8000 -3523 peak
8 106806 14 23.89 8.48 3237 50.00 -27.63 ANG
9 13837.02 47 43 12.44 59 87 8000 -2013 peak
10 13957 52 34 10 12 56 46_ 66 6000 -13.34 ANG
11 17537.79 47 .05 14.48 61.53 80.00 -18.47 peak
12 17741.73 32.60 14.35 46.95 60.00 -13.05 ANVG

Note: Marker 5 is intentionally radiated frequency from the EUT.
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The test result is calculated as the following:

(4) Result = Reading + Correct Factor

(5) Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain + Attenuator
(6) Margin = Result - Limit
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The field strength is calculated by adding the Antenna Factor. Cable Factor & Preamplifier. The basic equation with a
sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor —Preamplifier Factor.

Average measurement was not performed if peak level lower than average limit.
No any other emissions level very low which are attenuated less than 20dB below the limit.

According to 15.31(0), The amplitude of spurious emissions from intentional radiators and emissions from unintentional
radiators which are attenuated more than 20 dB below the permissible value need not be reported unless specifically
required elsewhere in this Part.

Hence there no other emissions have been reported.
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10. POWER LINE CONDUCTED EMISSION

10.1.  Block diagram of test setup

Receiver

|
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Non-Conductive Tabdle

LISN+

HCP.,

10.2.  Power Line Conducted Emission Limits

80cm.

LISN«

Quasi-Peak Level Average Level
Frequenc
ey dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Note 1: * Decreasing linearly with logarithm of frequency.

Note 2: The lower limit shall apply at the transition frequencies.
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10.3. Test Procedure

The EUT and Support equipment, if needed, were put placed on a non-metallic table, 80cm above the
ground plane.

Configuration EUT to simulate typical usage as described in clause 2.4 and test equipment as described in
clause 10.2 of this report.

All I/O cables were positioned to simulate typical actual usage as per ANSI C63.4.
All support equipment power received from a second LISN.

Emissions were measured on each current carrying line of the EUT using an EMI Test Receiver connected
to the LISN powering the EUT.

The Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.
During the above scans, the emissions were maximized by cable manipulation.

The test mode(s) described in clause 2.4 were scanned during the preliminary test.

After the preliminary scan, we found the test mode producing the highest emission level.

The EUT configuration and worse cable configuration of the above highest emission levels were recorded
for reference of the final test.

EUT and support equipment were set up on the test bench as per the configuration with highest emission
level in the preliminary test.

A scan was taken on both power lines, Neutral and Line, recording at least the six highest emissions.

Emission frequency and amplitude were recorded into a computer in which correction factors were used to
calculate the emission level and compare reading to the applicable limit.

The test data of the worst-case condition(s) was recorded.

The bandwidth of test receiver is set at 9 KHz.

10.4. Test Result

PASS. (See below detailed test result)
Notel: All emissions not reported below are too low against the prescribed limits.

Note2: “-----” means peak detection; “-----” mans average detection
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EUT: 10 5 GHz 1000 Mbps UBR with | Model Name. ion4xI3_d_ext
Integrated Antenna (25 dBi)
with dying gasp [extended
temperature]
Temperature: 24.5°C Relative Humidity: 52%
Probe: Line Test Power: AC 110V/60Hz
Test Mode: X Test Result: Pass
Standard: (CE)FCC PART 15E_QP
100.0 dBuY
90
80
70
FCC Past 15B Class B Conduction(QP)
60 11
50 FCC Pat! 158 Class B Conduction [AYG) peak
AVG
40
30
20
10
0
-10
20
0.150 MHz) 30.000
Reading Correct Measure- o
MNo. Mk. Freq. Level Factor ment Limit Over
MHz dBuW dB dBu dBuW dB Detector
1 0.8200 44 14 2.80 4G.94 5600 -9.0G QF
2 0.8248 34 83 2.80 3763 46 00 -8.37 AVG
3 1.5300 41.52 2.82 44 34 5G.00 -11.66 QP
4 1.5599 1517 2.82 17.99 4600 -28.01 ANVG
5 1.8200 44 45 282 4T 2T 5600 -873 QP
G 1.8779 18.75 2.82 21.57 4600 -24.43 ANG
T 2.7500 4271 2.86 45 57 5600 -1043 QRFP
a 2.7942 21.41 2.86 24 27 4600 -21.73 AVG
g 3.0500 40.60 2.87 43.47 5600 -12.53 QF
10 31199 2010 287 22 97 4G 00 -23.03 AVG
11 > 262700 46,99 1016 5715 60.00 -2.85 QP
12 26 6992 32.91 10.30 43.21 5000 -G6.79 ANG

The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = (LISN, ISN, PLC or Current Probe) Factor + Cable Loss +Attenuator
(3) Margin = Result - Limit

120|Page

Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule: The result of conformity based on the mentioned standards actual test limits / levels
AAEMT/A2LAITRF/FCC-15E/22_01 REV1



AA Electro Magnetic Test Laboratory Private Limited

Tl ‘3’ “ts

~

W

((l’/
N
P A0

S

\

N

?

%/~ |ACCREDITED

M T /’/"Iu | n\“\\
Certificate#5593.01
Report No.: AAEMT/RF/230329-01-01

EUT: 10 5 GHz 1000 Mbps UBR with | Model Name. ion4xI3_d_ext
Integrated Antenna (25 dBi)
with dying gasp [extended
temperature]

Temperature: 24.5°C Relative Humidity: 52%

Probe: Neutral Test Power: AC 110V/60Hz

Test Mode: X Test Result: Pass

Standard: (CE)FCC PART 15E QP

100.0 dBuy

90

80

70

50\

FCC Past 15B Class B Conduction(QP)

il \\ FCC Padd 158 Class B Conduction [AVS)
peak
A AVG
30
20 I
10
0
-10
-20
0.150 (MHz) 30.000
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limmit Ower
MHz dBuv dB dBuv dBuv dB Detector
1 09150 41.02 2.81 43.83 56 .00 1217 QP
2 0.9331 26.07 2.82 28.89 46 00 -17.11 ANG
3 1.5300 41.32 2.82 44 14 56 .00 -11.86 QP
4 1.5599 16.13 2.82 18.95 45 00 -27.05 ANG
5 1.8300 44 69 2.82 47 51 5600 -8.49 QP
G 1.8897 16.89 2.82 19.71 45 00 -26.29 ANG
T 2. 7500 42 10 2. 86 44 96 5600 -11.04 QP
8 2.8100 2027 2.86 2313 45 00 -22.87 ANG
o 3.0499 41.31 2.87 44 18 5600 -11.82 QP
10 32.0901 16.32 2.87 19.19 45 00 -26.81 ANG
11 > 26.0500 47 .31 10.08 57.39 60.00 -2.61 QP
12 26 6297 33.92 10.26 44 18 50.00 -5.82 ANG

The test result is calculated as the following:
(1) Result = Reading + Correct Factor
(2) Correct Factor = (LISN, ISN, PLC or Current Probe) Factor + Cable Loss +Attenuator
(3) Margin = Result - Limit
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11. CONDUCTED SPURIOUS EMISSIONS
Test Requirement: FCC Part 15 C section 15.407

(d) In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating. the radio
frequency power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power. Based on either an RF conducted or a radiated
measurement. Provided the transmitter demonstrates compliance with the peak
conducted power limits.

Test Method: ANSI C63.10: Clause 6.7

Test Status: Pre-Scan has been conducted to determine the worst-case
mode from all possible combinations between available
modulations, data rates and antenna ports (if EUT with
antenna diversity architecture). Following channel(s) was
(were) selected for the final test as listed below.
Pre-test the EUT under 2 modes: power-supplied by using
the AC adapter and power-supplied by using internal battery.
After pre-testing, we found the worst case is the test mode of
EUT power-supplied by using internal battery.

Test Configuration:

Spectrum Analyzer

o e |
A OO
[
= o o

(= e E.U.T

Non-Conducted Table

Ground Reference Plane

Test Procedure:

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port to the spectrum
analyzer or power meter.

2. Set the spectrum analyzer: RBW=100 KHz, VBW = 300KHz. Sweep = auto; Detector Function = Peak. Trace
= Max Hold, Scan up through 10th harmonic.

3. Measure the Conducted Spurious Emissions of the test frequency with special test status.

4. Repeat until all the test status is investigated.

5. Report the worse case.
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12. ANTENNA REQUIREMENTS
12.1. Limit

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

12.2. EUT ANTENNA

The antennas used for this product are dish Antenna and that no antenna other than that furnished by the
responsible party shall be used with the device, the maximum peak gain of the transmit antenna is 25 dBi. and the
antenna connector is designed with permanent attachment and no consideration of replacement. Therefore the EUT is
considered sufficient to comply with the provision.

**End of report**
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